
1 

 

 
 
 
 

 

    
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

  
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 

                                                                                           
 
 
 



2 

 

CONTENTS 

 

 

 

S. No. Particular Page No. 

1.  Introduction 3 

2.  Indian Sugar Scenario 4 

3.  Plantation White & Refined Sugar Processes 6 

4.  Quality Of Indian Plantation White & Refined Sugars 8 

5.  Effluent Generation, It’s Quantity, Quality& Treatment 10 

6.  Objectives Of Charter Implementation Programme 15 

7.  Proposed Action Plan 17 

8.  Process Technologies Vis A Vis Water Usage & Effluent Generation 20 

9.  Model Water Management System & Monitoring 35 
[...]
103-1040C in tubular/DCH/PTHE/Condensate heaters of 

suitable heating surfaces in multiple stages. Similarly 

heating the clear juice in Tubular/PTHE/DCH to desired 

temperature.  Condensates to be utilized for various 

purposes in mill and boiling house. 

8.3 Clarification BMT Clarifying the heated raw juice by addition of milk of 

lime @ 1.2-1.8%, v/v and SO2 gas in a juice Sulphiter 

preferably having auto pH control system. 

8.4 Milk of lime 

preparation 

BMT Slacking quick lime with condensate and screening it 

through hydro cyclone/vibro screen/Koran classifier. 

8.5 SO2 generation BMT Generation of sulphur di-oxide in film type sulphur 

furnace having combustion control and molten sulphur 

feed control system with efficient cooling of gas to 70-

720C. Re-circulation of cooling water through fanless 

cooling towers to minimize fresh water usage. 

8.6 Settling BMT Use of efficient Rapi Dorr 444 type or equivalent clarifier 

with retention time not exceeding 2 ½ hours. 

8.7 Filtration BMT Filtration of underflow/muddy juice from clarifier to 

recover juice in RVF. Hot condensate of about 700C to be 

used for cake wash. Alternatively use of Decanters. 

Quantity of wash water to be monitored by installing flow 

meters. 

8.8 Evaporation BMT Concentration of juice so as to convert it in to syrup using 

Multiple Effect Evaporators, Quadruple or Quintuple with 



71 

 

extensive vapour bleeding system to have heat recovery 

arrangement through installation of condensate cigar & 

condensate Heaters. Exhaust steam condensate to be used 

as boiler feed water, whereas condensate from other 

bodies to be used for meeting requirements of mill & 

boiling house. For boilers up to 45 kg/cm2 g pressure, IInd    

body condensate to be used partially as boiler feed water 

make up, whereas, for higher boiler pressure, it is to be 

used after treatment though CPU. 

8.9 Syrup Sulphitation BMT for Bleaching the syrup obtained from Evaporators to a pH 

5.2-5.4 using SO2 gas. 

9.0 Crystallisation BMT a. Further concentration of sulphited syrup in vacuum 

pans (single effect evaporators) to carryout crystallization 

of sugar. Low head batch pans/ low head batch pans with 

mechanical circulator/continuous vacuum pans to be 

used. Level of boiling mass in pan and fluctuation in 

vacuum to be avoided to inhibit entrainment. Tell tail 

bottles to be provided to periodically check any 

entrainment. Use of hot water during pan boiling to be 

measured by installing flow meter & efforts to be made to 

keep it as low as possible. Condensates to be utilized in a 

closed loop for meeting mill & boiling house 

requirements. 

b. Cooling & conditioning of massecuite boiled in 

vacuum pans in air/water cooled batch/ continuous 

crystallizers. A – massecuite to be hot cured, B- 

massecuite cooled to about 52-54°C & C massecuite to be 

cooled to 40-42°C & then reheated to 52-54°C. Proper 

cooling arrangement to be provided for re-circulating 

cooling waters. 

9.1 Centrifugation BMT Separation of sugar crystals from mother liquor by 

centrifuging in fully automatic recycling type batch 

centrifugal in case of A- Massecuite and in continuous 

machines in case of other massecuite. Quantity of wash 

water to be monitored & controlled by installing flow 

meters. 

9.2 Cooling & 

Condensing 

 Installation of single entry stainless steel jet condensers. 

The difference between vapour and tail pipe temperature 

to be less than 100C. 

For spray ponds, minimum drop of 130C or within 70C of 

wet bulb temperature, whichever is less, to be achieved. 

For cooling towers, minimum drop of 200C or within 50C 

of wet bulb temperature, whichever is less, to be 

achieved. 

 

9.2 Sugar Dryer BMT Drying of sugar on grass hoppers or fluidized bed dryers 

to the extent that level of moisture should not be more 

than 0.03 % w/w. 

  

 



72 

 

10.0 Additional steps for production of Refined Sugar 

10.1 Raw sugar melting BMT Raw sugar melting in sweet water generated from IER 

and hot condensate. 

10.2 Filtration BMT Filtration of raw sugar melts through vibro screen / 

stationary screen of about 0.75 mm opening. 

10.3 Remelt liquor 

heating 

BMT for 

phosphatation 

process. 

Remelt filtered liquor heating in DCH or PTHE up to 

850C of suitable heating surfaces. 

10.4 Clarification BMT Clarifying the heated remelt liquor by addition of colour 

precipitant of about 100-150 ppm & about 400-500 ppm 

P2O5 on solid and milk of lime of 2-2 ½ 0Be. Retention 

time in reaction tank to be about 8 minutes and in 

floatation clarifier to be about 30 minutes. 

10.5 Filtration BMT One or two stage filtration  of underflow using MBF/ 

candle / leaf filters of suitable filtering area & filtration 

rate of about 0.45-0.50 m3/m2/hr. 

10.6 Decolourization BMT for ion 

exchange resin 

Decolourization of clarified liquor in two stage IER 

columns used in series or in parallel using Acrylic & 

Styrenic type resins. Two stage brine recovery system to 

be provided for facilitating 80% recovery. 

10.7 Melt Concentration BMT Evaporation in Double / Triple Effect Evaporator to 

convert it in to concentrated liquor of about 74-750Bx. 

Condensates to be utilized for various purposes of 

melting etc. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



73 

 

 

19. CHECK POINTS: 

 

1. All the tube wells should be equipped with water flow meters having totalizer to measure the 

abstraction. The system should facilitate measurement of fresh water for use in sugar plant and 

other places viz. co-generation units, human needs and residential buildings separately. 

Suitable log books also to be maintained. 

 

2. Flow meters for cold water usage to be provided at various unit operations/places to measure: 

 

 

a.    Power turbine cooling water quantity 
 

b.    Mills, Fibrizer (& other cane preparatory devices) bearing and 

pumps/compressor gland cooling water quantity 
 
                            

c.    Requirement at DM/RO plant at boiler, wet scrubber 

  

d.   Cooling tower of co-generation 
 

e.   Sulphur di-oxide gas cooling 
 

f.   B and C Massecuite cooling 
 

g.   Final molasses cooling 
 

h.  As make water for shortfall at any unit operation including spray pond/process 

cooling tower. 
 
                        i. Cleaning and human requirements including laboratory requirements.  
 

 

3. Flow meters for hot water usage to be provided at various unit operations/ places to measure: 

 

a. Imbibition water at mills. 

 

                        b.   Filter cake wash water at Rotary Vacuum Filter 
 
                        c.   Water requirement at sugar melting, pan boiling and molasses conditioning etc. 

                        d.   Wash water at Centrifugals  

 

4. Installation of flow meters at following places to determine generation of gross effluent 

quantity and also its generation from major sources. They may be installed at: 

 

a.   Outlet of mill house and boiling house. 

                        b.   Outlet of steam generation house. 



74 

 

                        c.   Outlet of cooling tower/spray pond i.e. over flow. 

                        d.   Inlet of Effluent treatment plant 

                        e.  Outlet of Effluent treatment plant. It should also have an integrated real time        

monitoring system to monitor and transmit data relating to flow rate and other 

important parameters of pH, TSS and BOD etc. 

 

5. Recirculation of water employed in SO2 gas coolers with proper cooling through cooling 

towers.  

 

6. Construction of small pits with smooth cleaned inner surface preferably with ceramic tiles near 

to boiler feed pumps, condensate pumps. Injection pumps spray pumps and RVF vacuum 

pumps to collect gland cooling water in their respective pits without any contamination. 

 

7. Dry cleaning of factory floors etc. using bagasse instead of wet cleaning using water. 

 

8. Construction of ‘Hazardous tanks’ of adequate capacity to collect wash water generated during 

chemical/mechanical cleaning of evaporator tubes and discharging it in a controlled manner to 

the ETP. Alternatively, cleaning of evaporator tubes by ‘Hydrojet’, and reuse the water after 

allowing the wash water to stand for some time in settling tanks. 

 

9. Use of hot water should be minimised by exercising proper control during the pan boiling 

operations except for grain hardening and molasses conditioning to improve the quality of the 

bagging sugar and also lower the steam consumption. 

 

10. Re-circulation of cooling water used for cooling B and C- massecuites with proper cooling 

through cooling towers arrangement rather drawing fresh water. 

 

11. Minimum and measured quantity of wash water to be applied at centrifugals for B and C 

massequite curing to minimize loss of sugar in molasses and to control steam consumption. 

 

12. Installation of CPU (Condensate Polishing Unit) where high pressure boiler more than 45 

kg/cm2 working pressure are used. 

 



75 

 

13. Use of membrane based (2-stage) or other suitable technologies to attain a brine recovery of at 

least 80% in sugar refineries having Ion Exchange Resins for de-colorization of the sugar melt. 

 

14. Use of surplus cooled condensate as make up water replacing the fresh water thus reducing 

fresh water requirement and effluent generation as well.  

  

15.  Closed loop hot and cold water circulation systems should be put in place and proper 

monitoring and recording of water usage is made so as to take corrective action. 

 

16. Four different options for separate & combined treatment of spray pond/PCT overflow are 

given below:  

 
 

a. Separate treatment of spray pond overflow/ process cooling tower blow down by 

precipitating sulphur/sulphates using milk of lime/alum/hydrogen peroxide, removing 

precipitates through micro settlers followed by secondary aerobic treatment and tertiary 

treatment through sand filter and activated carbon filter. 

 
b. Combined treatment of entire effluent by precipitating sulphur/sulphates using milk of 

lime/alum/hydrogen peroxide, removing precipitates through micro settlers after removal of 

oil and grease followed by secondary aerobic treatment and tertiary treatment through sand 

filter and activated carbon filter. 

 

c. Spray pond overflow/ process cooling tower blow down to be treated for removal of 

sulphates and subsequently to be treated with boiling house & mill house effluent using 

anaerobic filters followed by secondary aerobic treatment and tertiary treatment through 

sand filter and activated carbon filter.   

 
d. Combined treatment of entire effluent for removal of sulphates and subsequently treated 

using anaerobic filters followed by secondary aerobic treatment and tertiary treatment 

through sand filter and activated carbon filter.  

 

17. Maintaining of Retention /contact time in various units of ETP viz. equalization tank, aeration 

tank, primary and secondary clarifiers, multi-grade filters, multi grad and activated carbon filter 

etc. as given in table below: 

 

 



76 

 

 

Equipment Type Function/ Description of 

equipment  

Retention /contact time  

Bar screen Chamber To remove course materials and 

derbies from the effluent 

Retention time: 30 minutes 

RCC chamber with Mild Steel 

epoxy for screen 

Oil & grease trap Used for recovery of oil & grease 

from effluent 

Retention time : 45 minutes 

Equalization Tank with 

aeration 

It helps in pH and temperature 

stabilization 

Retention time: 6 hrs. 

 Diffused aeration in the tank to be 

provided 

pH correction tank# It neutralizes the raw effluent by 

dosing either acid or alkali 

depending on the pH of raw 

effluent. 

One RCC tank to give retention of 

10 minutes of effluent. 

One agitator in the tank is to 

provided 

Primary clarifier 

 

 

Used for recovery of suspended  

solids from the effluent. 

Retention time: 5-6 hrs 

Aeration Tank Used for degradation of organic 

matter present in the effluent 

Retention time: 24-28 hrs 

Secondary clarifier Used for separation of biological 

suspended solids from the 

effluent 

Retention time : 7-8 hrs 

Multi Grade Filter It is to remove the residual 

suspended solids of the 

biologically treated effluent 

Contact time : 20.0 – 25.0 minutes 

Activated carbon filter The adsorb various colouring 

impurities 

Contact time : 20.0 – 25.0 minutes 

Sludge drying bed 

OR 

To dewater the sludge and 

recover the associated water 

through  bed 

Not less than 0.03 m3 per ton of 

cane. 

Centrifuge 

 

OR 

To dewater the sludge and 

recover the associated water 

through centrifuging the sludge 

 

The equipments to be of adequate 

capacity for handling the sludge 

generated in the process. 
Filter press To dewater the sludge and 

recover the associated water 

through filter press 

 # In case of plantation white sugar factories, installation of sulphate removal system. 

In case of Refined Sugar Units having Ion-Exchange Process of decolourization, two stage brine 

recovery system to be installed to ensure 80% recovery of brine. 

 

18. Adoption of rain water harvesting system. 



77 

 

19. Development of proper infrastructure for operation and maintenance of ETP by recruiting 

/hiring required technical staff. 

 

20. Development of analytical facilities (laboratory) for analysis various streams of water, 

untreated and treated effluent for various parameters viz. pH, BOD, COD, TSS, TDS and 

MLSS etc. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



78 

 

Annexure-I 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



79 

 

Annexure-II 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



80 

 

Annexure-III 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



81 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



82 

 

Annexure-IV 
 


